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Report Number: NGC 5004018 Reissued 03/23/2012

Assignment Number: G-771

Specimen'Receipt Date: NA
Test Date: 09/22/2004

Report Date: 10/04/2004

Submitted by:
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Report Number: NGC 5004018

Test Method:  This test method generally follows * the American Society fo
Test Method for Laboratory Measurement of Airborne So
Partitions and Elements - Designation: E 90 - 02.

Specimen Description: ~ 8” Concrete Slab and Suspended Gypsum Board C
according to client, PROFLEX MSC 90 Me
specimen was originally submitted by North
MSC Membrane Underlayment” and tes
product name of the material tested. ™

Membrane Underlayment. This
c., identified as “Proflex 90

ing of nominal 5/8” type X gypsum board (2.3 PSF)
” 0.c. to suspended ngxd X celhng grid system.

samples were submitted by client and tested as received.

The results of the testé are Agiven on pages 3 and 4.’

* Tests conducted in Floor-Ceiling chambers do not meet all requirements of the most recent ASTM E 90 Standard.

‘abpve apply to specific samples submitted for measurement.
iligy“is. assumed for performance of any other specimen.
ot'be reproduced except in full, without the written approval of the laboratory.
s'accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
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Sound Transmission Loss Test Data
Per: ASTM E 90 - 02 / ASTM E 413 - 87

No. of test report: NGC5004018
Test Date:  9/22/2004

Size: 17.8 m?

Temperature [°C]: 22.5

Sound Transmission Class STC =72 dB

Sum of unfavorable deviations: 27.5 dB

Max. unfavorable deviation: 7.9 dBat 160 Hz

Frequency STL L1 u.Dev. ASTL

[Hz] [dB] [dB] [dB]
100 55 107.3 - 1.196
125 50 99.3 5.9 1.072
160 51 99.2 7.9 2.083
200 56 97.9 5.9 0.283
250 60 98.7 4.9 0.510
315 68 99.7 -.- 0.775
400 74 102.2 -.- 0.173
500 73 100.1 -.- 0.671
630 70 98.1 2.9 0.400
800 76 98.7 -~ 0.346
1000 81 98.0 -- 0.346
1250 83 -.- 0.424
1600 -- 0.424
2000 -- 0.300
2500 -~ 0.173
3150 -.- 0.424
4000 - 0.400
5000 -.- 0.529

Sound Transmission Loss, dB
Source Room Level, dB

= Receiving Room Level, dB

= Reverberation Time, seconds

= Uncertainty for 95% Confidence Level

ove apply to specific samples submitted for measurement.

is.aSsumed for performance of any other specimen.

be reproduced except in full, without the written approval of the laboratory.

s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsériignt 'by NVLAP or any agency of the U.S. Government.
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Sound Transmission Loss Test Data
Per: ASTM E 90 - 02/ ASTM E 413 - 87

No. of test report: NGC5004018
Test Date:  9/22/2004

Size: 17.8 m?

Temperature [°C]. 22.5

[Sound Transmission Class STC =72 dB

Frequency STL ASTL
[Hz] [dB] 100
100 55 1.196 %0
125 50 1.072 P
160 51 2.083 & 80
200 56 0.283 2
250 60 0.510 a
315 68 0.775 p
400 74 0.173 .
500 73 0671 |* | £
630 70 0.400 |* | 2
800 76 0346 I* | =
1000 81 0.346 [*
1250 83 0424 |
1600 83 *
2000 87
2500 89
3150 92 - N} ~ ) - - N IS
4000 92 g 8 8 & g 8 & 8
5000 92 Frequency (Hz)

. R . ——— STL === Reference Contouﬂ
* Due to high insulati

value of specimen, bz
levels limit results at t
frequencies.

STL = Sound Transmission Loss, dB
A STL = Uncertainty for 95% Confidence Level

bove apply to specific samples submitted for measurement.

sumed for performance of any other specimen.

tbe reproduced except in full, without the written approval of the laboratory.

The 1aborato y'S* accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorséfiient by NVLAP or any agency of the U.S. Government.
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